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Sample Name TILES Test Type Entrustment test
. AL sh B A AR TR 8]
= i ZHEJIANG MINGCHEN A AR HE
Apphcant BUILDING MATERIAL Brand MINGCHEN
TECHNOLOGY CO., LTD.
AT B EM A A TR ) PN S @ A :
S I\ iﬁ‘j&#“ /Byj%j\
LYl A ZHEJIANG MINGCHEN Z;;j e Moot the toctin
Manufacture BUILDING MATERIAL D .p ti . £
TECHNOLOGY CO., LTD. escription requirements
: o E
ACHE B 3 2025 4 03 A 24 H )
Receiving Date | March 24th, 2025 Quantity of | 70mm>x150mm 15 % Pes.
samples
EN
/PeF B 5 A
Production Date Model/Size
/Batch No.
o4 4% B AR W R A M AR FE F L A IR ﬁ?ﬂ% 2025 4 03 /] 27 0-04
= M » The method for the test items est. A 16 B March 27th to
Test methods N Performing ,
are detailed in the data pages. Date April 16th, 2025
?25??3:?% JC/T 2470-2018 (% &4 /& K.)
Sta% dard JC/T 2470-2018 Stone coated cetal roofing tile
IR A LA T
Test Items Test items are detailed in data pages.
*E A, EAAE S BT T B 694 M 45 R F A JC/T 24702018 #6425
LY 89RREL; #%ML R 4R, Upon testing, the test comply with the
Hr W) £ 48 requirements for in JC/T 2470-2018 Stone coated cetal roofing tile, Test result are
Test Item detailed in data pages.*
Z X B HA:
Rl 4 %)
Pt iE Remarks: (34 & Blank)
o R ¥ %
Approved by Checked by Compiled by
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#E%5: WT2025B01B00431 woW 2R
K /‘\ 7 > 3 R I gé > K b
Tl oemma | PRRE gy | REER ey
-5 T Requirements of Individual
est [tems Test Results . Test methods
No. Standard Conclusion
A B, AR, AR, AL JC/T 2470-2018
rWTj’ 7J<’rfl£ SN . s Jhe
1 | Water Resistance e B AR e 743
(48h) No delamination, No delamination, Pass GB/T 9274-1988
blistering and crack | blistering and crack (2004)
FHER I Acid A B, AR, TALE. AL JC/T 2470-2018
, . R s . REK A 744
resistance
(5%H,S0,.48h) No delamination, No delamination, Pass GB/T 9274-1988
o blistering and crack | blistering and crack (2004)
T AR 1
L | T Al fx B R N 745
€si1stance
(5%NaOH.48h) No delamination, No delamination, Pass GB/T 9274-1988
° ’ blistering and crack | blistering and crack (2004)
TAE, IS
Rk, s, | R A
& #HE Heat Az, LFE Y JC/T 2470-2018
. . IFH RS
4 resistance No delamination, No delamination Pass 7.4.6
(100°C, 24h) wrinkle, blistering . L GB/T 1735-2009
. wrinkle, blistering
and cracking )
and cracking
AT, TAL
AL, RALH Lieie, Tk
) I . RITE. AL
FHE. LFE, - N
N o F &, LAEh &
s AEBANLE E N
R B AR TR o EReE
No blistering, .. . JC/T 2470-2018
Freeze thaw cycle o . No blistering, A
5 ) wrinkling, cracking, . 7.4.7
resistance . wrinkling, Pass
s peeling, powder . . JC/T 25-2017
(20 % times) : cracking, peeling,
dropping and .
. powder dropping
obvious )
) i and obvious
discoloration . .
discoloration

&-7% (Remarks): 1. # 3k % Test Site: % & GuanZhuang.

ARELR

BRAM eI TR THAREFERALZ 1S €#: 010-51167681
Address: No.1 Guanzhuang Dongli, Chaoyang District, Beijing, China Tel:010-51167681 P.C.:100024

Wi %: 100024




B & H &>

+E EAANXIERERR A RS (FPLEAERER, &L
AR CTC, EKA 603060) 2idii-b+Fe R4 H Higie K,
R A BN EAMA A 12X TAERBMEAEL, 200, F=Fk
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EFANE], pEMMBEALEE, LTE=TANMNERRBRATLRER
MR E, TRHEMEZS, BIRTAZ, RIFEMS TAZ, 4HBR
ME B ITAZ, THEIAL, € IT4, TLEWF. THETR. i
B BERAFTFEREPFREXTR=E. 4. FFk, &, TRF
AR TR

T E B AR K 32 R E A R TR B]AE VL AL IR AT IR B 4
bR, KR CNEAR, RFAAR” GBOEE, HEP N
B3R AT LG THEERERE A, A “MEXE"C—iF—5"
EESERNEIESN IS/
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